Previous Page: 02-21Previous Page Next Page Next Page: 02-23
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
HB860 Hex Head Bolt 5/16" UNC x 1 1/4" 1 No Photo 1
HB864 Hex Head Bolt 5/16" UNC x 1 3/4" 1 □ 1 Required after LE712E, LF311E 0 Required Before
No Photo 1
HU858 Hex Head Setscrew 5/16" UNC x 1" 1 □ 1 Required up to LE712E, LF311E 0 Required Before
No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 2 No Photo 1
153496 Water Elbow - Thermostat Front Up to LE712E (USA) LF311E 1 □ Up to LE712E, LF311E
No Photo 0
156333 Water Elbow - Thermostat Front From LE712E (USA) LF311E 1 □ From LE712E, LF311E
No Photo 0
GTG103 Thermostat Gasket 1 No Photo 0
GTS101 Thermostat Unit 82°C 1 No Photo 0
GTS119 Thermostat Unit 82°C 1 No Photo 0
GTS118 Thermostat Unit 88°C 1 No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional